
   
 

 
© www.tritontools.com SJA100E 10/09/24 Issue D Page 1 

 

 

SJA100E SUPERJAWS 

9.1
9.29.3

7.2

8.1

7.3

8.2
32

31

24

4.1
6

5
1

25

27
2

23
10

28
29

30

4.2
3

26

40

22.3
39

22.1

22.2

22.4

33

7.1

21

38

37

11

36

35

34
1216

14

13

17.1

20.2

20.1

20.3

19

18

17

15

13 14

56

53

57

55

54

51

52

15.1

59

58

5859



   
 

 
© www.tritontools.com SJA100E 10/09/24 Issue D Page 2 

 

 

SJA100E SUPERJAWS 

 

ITEM PART NUMBER DESCRIPTION QTY 
1 N/A PLASTIC CAP 18X18MM 2 
2 N/A SLIDE LOCK PLATE 1 
3 428077 SLIDING JAW 1 

4.1 379861 FIXED SOFT JAW 1 
4.2 921330 MOVING SOFT JAW 2 
5 686865 STEEL BALL 11MM 2 
6 712057 PULL SPRING 20MM 1 

7.1 615238 LOCK 1 
7.2 560523 LOCKING PULL RING  1 
7.3 N/A LOCKING PLATE 1 
8.1 N/A LOCKING PART INNER 1 
8.2 N/A LOCKING PART OUTER 1 
9.1 N/A SWITCH INNER 1 
9.2 529799 LOCK SWITCH 1 
9.3 N/A FRONT FACE 1 
10 911268 PULL RING 1 
11 973894 LOCKING BAR 1 
12 725682 PEDAL LOCK 1 
13 N/A FRONT LEG LOCK CAP 2 
14 467247 FRONT LEG LOCK 2 
15 363208 FRONT LEG  1 

15.1 363208 FRONT LEG 1 
16 365487 FOOT PEDAL 1 
17 577900 FOOT BASE PAD 1 

17.1 577900 FOOT BASE PAD 1 
18 623782 PLASTIC CAP 30X30MM 1 
19 184846 BACK LEG 1 

20.1 480245 BACK LEG LOCK INNER 1 
20.2 N/A BACK LOCK CLAMP 1 
20.3 487494 BACK LOCK KNOB 1 
21 926094 MAIN FRAME 1 

22.1 462385 LOCKING TEETH 1 
22.2 N/A LOCKING TEETH CARRIAGE 1 
22.3 935978 LOCKING TEETH SPRING 1 
22.4 N/A LOCKING TEETH PIN 1 



   
 

 
© www.tritontools.com SJA100E 10/09/24 Issue D Page 3 

 

23 483050 FRONT LEG BOLT M8X45MM 2 
24 N/A MAIN BODY 1 
25 N/A SCREW M12X85MM 1 
26 446651 REAR RUBBER BACKING PAD 1 
27 N/A NUT M6 1 
28 N/A SLIDE LOCK PLATE PAD INNER 1 
29 N/A SLIDE LOCK PLATE PAD OUTER 1 
30 N/A SCREW M6X15 1 
31 N/A SCREW M4X25 2 
32 N/A SCREW M4X40 2 
33 N/A SCREW M6X10 1 
34 221267 PEDAL LOCK PULL SPRING 2 
35 N/A SCREW M8X45MM 1 
36 N/A NUT M8 1 
37 N/A NUT M6 1 
38 N/A SCREW M6X30MM 1 
39 N/A LOCKING TEETH SCREW M6X15 1 
40 635006 JAW FIXING STUD 2 
51 N/A PEDAL ASSEMBLY 12/16/34/35/36 1 
52 N/A LOCKING BAR ASSEMBLY 11/33/37/38 1 
53 N/A MAIN FRAME ASSEMBLY 21/22.1/22.2/22.3/22.4/39 1 
54 N/A LEFT FRONT LEG ASSEMBLY 13/14/15/17 1 
55 N/A RIGHT FRONT LEG ASSEMBLY 13/14/15.1/17.1 1 
56 N/A TOP SLIDER ASSEMBLY 3/4.2/26/40 1 
57 N/A BACK LEG ASSEMBLY 18-19 1 

 58 N/A SPRING FOR LEG LOCK  1 
59 N/A SCREW FOR LEG LOCK CAP  1 

 


